
 

 Sporton International Inc. (Kunshan) Page Number : A2-19 of A21  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

 

 

 FCC RF Test Report Report No. : FG212805D 

 

 

 
N2(5M)_DFT-s-

OFDM_BPSK_Outer_Full_High_CH

 

N2(5M)_DFT-s-

OFDM_QPSK_Outer_Full_High_CH

 

N2(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

 

N2(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH

 

N2(10M)_DFT-s-

OFDM_BPSK_Outer_Full_Low_CH

 

N2(10M)_DFT-s-

OFDM_QPSK_Outer_Full_Low_CH

 



 

 Sporton International Inc. (Kunshan) Page Number : A2-20 of A21  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

 

 

 FCC RF Test Report Report No. : FG212805D 

 

 

 
N2(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Right_High_CH

 

N2(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Right_High_CH

 

N2(10M)_DFT-s-

OFDM_BPSK_Outer_Full_High_CH

 

N2(10M)_DFT-s-

OFDM_QPSK_Outer_Full_High_CH

 

N2(20M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

 

N2(20M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH

 



 

 Sporton International Inc. (Kunshan) Page Number : A2-21 of A21  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

 

 

 FCC RF Test Report Report No. : FG212805D 

 

 

 
N2(20M)_DFT-s-

OFDM_BPSK_Outer_Full_Low_CH

 

N2(20M)_DFT-s-

OFDM_QPSK_Outer_Full_Low_CH

 

N2(20M)_DFT-s-

OFDM_BPSK_Edge_1RB_Right_High_CH

 

N2(20M)_DFT-s-

OFDM_QPSK_Edge_1RB_Right_High_CH

 

N2(20M)_DFT-s-

OFDM_BPSK_Outer_Full_High_CH

 

N2(20M)_DFT-s-

OFDM_QPSK_Outer_Full_High_CH

 

 



 

 Sporton International Inc. (Kunshan) Page Number : A5-1 of A21  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

 

 

 FCC RF Test Report Report No. : FG212805D 

 

 

 
Software Version: 22.02.012503 

FR1 N5(ANT0) NSA 

LTE Band: 7(ANT2), LTE BW: 10M, LTE ARFCN: Mid 

Frequency Stability 
NR 

Band 
SCS 
(kHz) 

Bandwidth 
(MHz) 

Arfcn Freq 
(MHz) 

Modulation RB Deviation 
(ppm) 

Verdict Environment 

5 15 20 176300 836.5 
DFT-s-
OFDM 
QPSK 

100@0 0.00467 PASS NV 

5 15 20 176300 836.5 
DFT-s-
OFDM 
QPSK 

100@0 0.00665 PASS LV 

5 15 20 176300 836.5 
DFT-s-
OFDM 
QPSK 

100@0 0.00564 PASS HV 

5 15 20 176300 836.5 
DFT-s-
OFDM 
QPSK 

100@0 0.00224 PASS -30℃ 

5 15 20 176300 836.5 
DFT-s-
OFDM 
QPSK 

100@0 0.00374 PASS -20℃ 

5 15 20 176300 836.5 
DFT-s-
OFDM 
QPSK 

100@0 0.00649 PASS -10℃ 

5 15 20 176300 836.5 
DFT-s-
OFDM 
QPSK 

100@0 0.00666 PASS 0℃ 

5 15 20 176300 836.5 
DFT-s-
OFDM 
QPSK 

100@0 0.00604 PASS 10℃ 

5 15 20 176300 836.5 
DFT-s-
OFDM 
QPSK 

100@0 0.00217 PASS 20℃ 

5 15 20 176300 836.5 
DFT-s-
OFDM 
QPSK 

100@0 0.00697 PASS 30℃ 

5 15 20 176300 836.5 
DFT-s-
OFDM 
QPSK 

100@0 0.00457 PASS 40℃ 

5 15 20 176300 836.5 
DFT-s-
OFDM 
QPSK 

100@0 0.00574 PASS 50℃ 
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Peak to Average Radio 
NR 

Band 
SCS 
(kHz) 

Bandwidth 
(MHz) 

Arfcn Freq 
(MHz) 

Modulation RB Result 
(dB) 

Limit 
(dB) 

Verdict 

5 15 20 175800 834.0 
DFT-s-

OFDM PI/2 
BPSK 

100@0 3.94 13 PASS 

5 15 20 175800 834.0 
DFT-s-

OFDM PI/2 
BPSK 

1@0 3.54 13 PASS 

5 15 20 175800 834.0 
DFT-s-
OFDM 
QPSK 

100@0 5.08 13 PASS 

5 15 20 175800 834.0 
DFT-s-
OFDM 
QPSK 

1@0 4.2 13 PASS 

5 15 20 176300 836.5 
DFT-s-

OFDM PI/2 
BPSK 

100@0 3.89 13 PASS 

5 15 20 176300 836.5 
DFT-s-

OFDM PI/2 
BPSK 

1@0 3.59 13 PASS 

5 15 20 176300 836.5 
DFT-s-
OFDM 
QPSK 

100@0 5.03 13 PASS 

5 15 20 176300 836.5 
DFT-s-
OFDM 
QPSK 

1@0 4.23 13 PASS 

5 15 20 176800 839.0 
DFT-s-

OFDM PI/2 
BPSK 

100@0 3.54 13 PASS 

5 15 20 176800 839.0 
DFT-s-

OFDM PI/2 
BPSK 

1@0 3.98 13 PASS 

5 15 20 176800 839.0 
DFT-s-
OFDM 
QPSK 

100@0 5.09 13 PASS 

5 15 20 176800 839.0 
DFT-s-
OFDM 
QPSK 

1@0 4.7 13 PASS 
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Occupied Bandwidth 
NR 

Band 
SCS 
(kHz) 

Bandwidth 
(MHz) 

Arfcn Freq 
(MHz) 

Modulation RB OBW 
(MHz) 

26dB 
OBW 
(MHz) 

5 15 5 176300 836.5 
DFT-s-

OFDM PI/2 
BPSK 

25@0 4.4777 4.87 

5 15 5 176300 836.5 
DFT-s-
OFDM 
QPSK 

25@0 4.4697 4.888 

5 15 5 176300 836.5 CP-OFDM 
QPSK 25@0 4.4649 4.889 

5 15 5 176300 836.5 CP-OFDM 
16 QAM 25@0 4.4919 4.948 

5 15 5 176300 836.5 CP-OFDM 
64 QAM 25@0 4.4574 4.881 

5 15 5 176300 836.5 CP-OFDM 
256 QAM 25@0 4.4779 4.902 

5 15 10 176300 836.5 
DFT-s-

OFDM PI/2 
BPSK 

50@0 8.8827 9.469 

5 15 10 176300 836.5 
DFT-s-
OFDM 
QPSK 

50@0 8.908 9.507 

5 15 10 176300 836.5 CP-OFDM 
QPSK 52@0 9.2645 9.927 

5 15 10 176300 836.5 CP-OFDM 
16 QAM 52@0 9.2749 9.857 

5 15 10 176300 836.5 CP-OFDM 
64 QAM 52@0 9.2576 9.796 

5 15 10 176300 836.5 CP-OFDM 
256 QAM 52@0 9.2705 9.912 

5 15 15 176300 836.5 
DFT-s-

OFDM PI/2 
BPSK 

75@0 13.351 14.08 

5 15 15 176300 836.5 
DFT-s-
OFDM 
QPSK 

75@0 13.368 14.16 

5 15 15 176300 836.5 CP-OFDM 
QPSK 79@0 14.06 14.83 

5 15 15 176300 836.5 CP-OFDM 
16 QAM 79@0 14.069 14.82 

5 15 15 176300 836.5 CP-OFDM 
64 QAM 79@0 14.082 14.82 

5 15 15 176300 836.5 CP-OFDM 
256 QAM 79@0 14.056 14.81 

5 15 20 176300 836.5 
DFT-s-

OFDM PI/2 
BPSK 

100@0 17.854 18.62 

5 15 20 176300 836.5 
DFT-s-
OFDM 
QPSK 

100@0 17.804 18.68 

5 15 20 176300 836.5 CP-OFDM 
QPSK 106@0 18.869 19.78 
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5 15 20 176300 836.5 CP-OFDM 
16 QAM 106@0 18.88 19.75 

5 15 20 176300 836.5 CP-OFDM 
64 QAM 106@0 18.858 19.66 

5 15 20 176300 836.5 CP-OFDM 
256 QAM 106@0 18.877 19.71 
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Conducted Spurious Emissions 
NR 

Band 
SCS 
(kHz) 

Bandwidth 
(MHz) 

Arfcn Freq 
(MHz) 

Modulation RB Result Verdict 

5 15 5 174300 826.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

5 15 5 174300 826.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

5 15 5 174300 826.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

5 15 5 174300 826.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

5 15 5 176300 836.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

5 15 5 176300 836.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

5 15 5 176300 836.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

5 15 5 176300 836.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

5 15 5 178300 846.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

5 15 5 178300 846.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

5 15 5 178300 846.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

5 15 5 178300 846.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

5 15 10 174800 829.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

5 15 10 174800 829.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

5 15 10 174800 829.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

5 15 10 174800 829.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

5 15 10 176300 836.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

5 15 10 176300 836.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

5 15 10 176300 836.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

5 15 10 176300 836.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 
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5 15 10 177800 844.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

5 15 10 177800 844.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

5 15 10 177800 844.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

5 15 10 177800 844.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

5 15 20 175800 834.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

5 15 20 175800 834.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

5 15 20 175800 834.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

5 15 20 175800 834.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

5 15 20 176300 836.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

5 15 20 176300 836.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

5 15 20 176300 836.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

5 15 20 176300 836.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

5 15 20 176800 839.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

5 15 20 176800 839.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

5 15 20 176800 839.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

5 15 20 176800 839.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 
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Conducted Band Edge 
NR 

Band 
SCS 
(kHz) 

Bandwidth 
(MHz) 

Arfcn Freq 
(MHz) 

Modulation RB Result Verdict 

5 15 5 174300 826.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

5 15 5 174300 826.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

5 15 5 174300 826.5 
DFT-s-
OFDM 
BPSK 

25@0 see graph PASS 

5 15 5 174300 826.5 
DFT-s-
OFDM 
QPSK 

25@0 see graph PASS 

5 15 5 178300 846.5 
DFT-s-
OFDM 
BPSK 

1@24 see graph PASS 

5 15 5 178300 846.5 
DFT-s-
OFDM 
QPSK 

1@24 see graph PASS 

5 15 5 178300 846.5 
DFT-s-
OFDM 
BPSK 

25@0 see graph PASS 

5 15 5 178300 846.5 
DFT-s-
OFDM 
QPSK 

25@0 see graph PASS 

5 15 10 174800 829.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

5 15 10 174800 829.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

5 15 10 174800 829.0 
DFT-s-
OFDM 
BPSK 

50@0 see graph PASS 

5 15 10 174800 829.0 
DFT-s-
OFDM 
QPSK 

50@0 see graph PASS 

5 15 10 177800 844.0 
DFT-s-
OFDM 
BPSK 

1@51 see graph PASS 

5 15 10 177800 844.0 
DFT-s-
OFDM 
QPSK 

1@51 see graph PASS 

5 15 10 177800 844.0 
DFT-s-
OFDM 
BPSK 

50@0 see graph PASS 

5 15 10 177800 844.0 
DFT-s-
OFDM 
QPSK 

50@0 see graph PASS 

5 15 20 175800 834.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

5 15 20 175800 834.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

5 15 20 175800 834.0 
DFT-s-
OFDM 
BPSK 

100@0 see graph PASS 

5 15 20 175800 834.0 
DFT-s-
OFDM 
QPSK 

100@0 see graph PASS 
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5 15 20 176800 839.0 
DFT-s-
OFDM 
BPSK 

1@105 see graph PASS 

5 15 20 176800 839.0 
DFT-s-
OFDM 
QPSK 

1@105 see graph PASS 

5 15 20 176800 839.0 
DFT-s-
OFDM 
BPSK 

100@0 see graph PASS 

5 15 20 176800 839.0 
DFT-s-
OFDM 
QPSK 

100@0 see graph PASS 
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Software Version: 22.02.012801 

FR1 N7(ANT2) SA 

Frequency Stability 
NR 

Band 
SCS 
(kHz) 

Bandwidth 
(MHz) 

Arfcn Freq 
(MHz) 

Modulation RB Deviation 
(ppm) 

Verdict Environment 

7 15 20 531000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 0.00261 PASS NV 

7 15 20 531000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 0.00638 PASS LV 

7 15 20 531000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 0.00501 PASS HV 

7 15 20 531000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 0.00569 PASS -30℃ 

7 15 20 531000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 0.00614 PASS -20℃ 

7 15 20 531000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 0.00039 PASS -10℃ 

7 15 20 531000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 0.00458 PASS 0℃ 

7 15 20 531000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 0.00445 PASS 10℃ 

7 15 20 531000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 0.00233 PASS 20℃ 

7 15 20 531000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 0.00404 PASS 30℃ 

7 15 20 531000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 0.00377 PASS 40℃ 

7 15 20 531000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 0.00291 PASS 50℃ 
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Peak to Average Radio 
NR 

Band 
SCS 
(kHz) 

Bandwidth 
(MHz) 

Arfcn Freq 
(MHz) 

Modulation RB Result 
(dB) 

Limit 
(dB) 

Verdict 

7 15 20 526000 2510.0 
DFT-s-

OFDM PI/2 
BPSK 

100@0 3.91 13 PASS 

7 15 20 526000 2510.0 
DFT-s-

OFDM PI/2 
BPSK 

1@0 4.38 13 PASS 

7 15 20 526000 2510.0 
DFT-s-
OFDM 
QPSK 

100@0 5.45 13 PASS 

7 15 20 526000 2510.0 
DFT-s-
OFDM 
QPSK 

1@0 5.43 13 PASS 

7 15 20 531000 2535.0 
DFT-s-

OFDM PI/2 
BPSK 

100@0 4.07 13 PASS 

7 15 20 531000 2535.0 
DFT-s-

OFDM PI/2 
BPSK 

1@0 4.0 13 PASS 

7 15 20 531000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 5.13 13 PASS 

7 15 20 531000 2535.0 
DFT-s-
OFDM 
QPSK 

1@0 4.96 13 PASS 

7 15 20 536000 2560.0 
DFT-s-

OFDM PI/2 
BPSK 

100@0 4.02 13 PASS 

7 15 20 536000 2560.0 
DFT-s-

OFDM PI/2 
BPSK 

1@0 4.12 13 PASS 

7 15 20 536000 2560.0 
DFT-s-
OFDM 
QPSK 

100@0 5.17 13 PASS 

7 15 20 536000 2560.0 
DFT-s-
OFDM 
QPSK 

1@0 5.27 13 PASS 

  




